Surface Water Monitoring in the
Ten Mile River Watershed

Data Report

Blue-green algae bloom in Central Pond. Photo taken on July 24, 2007.

State of Rhode Island
Department of Environmental Management
Office of Water Resources
Surface Water Protection Section

Draft Report

April 2011 (revised March 25, 2013)




TABLE OF CONTENTS

TaDIE OF FIZUIES ...eouviieiiieiiecie ettt ettt ettt et s b e esbeessaeensaessseesseessseensaas 4
Table OF TADIES ....coeiiiiieiie ettt ettt et e 5
Table OF TADIES ....coueiiiiiie et ettt ettt et e 5
AADSITACT ...ttt ettt e et e et e e et e e e ta e e e aae e e aaaeetbeeebaeeeraeeebaeeeaaeeenreeens 7
INEEOAUCTION ...ttt sttt ettt st be s 8
PUIPOSE ANA SCOPE ....eeeiiiiiiecit ettt et e e et esabeebeessseensaas 8
[...]
Evaluating waterbodies for support of designated uses, determine if State
surface water quality standards are being met for specific pollutants, and

evaluate the level of waterbody impairment.

Providing quality-assured data for the purposes of developing TMDLs for
dissolved metals, nutrients, and pathogen-impaired waterbody segments
within the watershed.

Data collection activities included:

Collection of chemical and physical data from surface waters at eight (8)

locations during nine (9) separate surveys.

Continuous monitoring of dissolved oxygen, temperature, and chlorophyll in
surface and bottom waters of the Turner Reservoir and in surface waters of

Central Pond and,




Watershed Characteristics

The Ten Mile River watershed is located in southeastern Massachusetts and a small

1). It is the smallest of the 27 major
watersheds in Massachusetts with a total drainage area of approximately 54 square miles
(140 km®). Originating in Savage’s Pond in Plainville, Mass, the stream flows generally
southwest through North Attleborough, Attleboro, and Seekonk to Pawtucket and East
Providence, Rhode Island where it turns northwest and empties into the Seekonk River.
km), of which 15 miles (24 km) are in
Massachusetts. The elevation of the riverbed drops from 230 feet (70 m) above mean sea
level at the source to approximately thirteen feet (4 m) prior to flowing over the Omega

portion of northeastern Rhode Island (Figure

The total length of the river is 22 miles (35.4

Pond Dam.
T w = %
D le, - West St
N [
—
4
£ 14 > ‘3
H o ©
= ned
- Dismend Hil
Sneach :
Pand ﬂé,““'uph% 120, prnos
berland Hill
12 pane®™ q%é. g&
z z 1
pr Lipptt ;
Estate a At
Avion B §
5 R il
’, .s‘f & ﬁna.\-@
Ashton x
126/ % &
ostegon Qe )
lo Rock » ]
@ " Barkeisy x Add
% Q E
% % '?4&_ 50- el f 1 Dodgevite
3 : { < :
w“% 2 B P E : §' o \P«\é s "
Township of g . S Camp Hes 5 A
Lincain Lonsdale Vablelr Fal 7 :
? %‘ = %j g 5L Herbomyil & M__A..875 A
Y 1
2 Sayiervite’| 4147 3.——-—"‘!_,’)1 St @ Morth Ry
% sayenviie -, e L T
¥ "-%éu.gmm._ 3"": ’T”:I: & I Emfieneft 51 Perming &
& g entral Falis. = R Croesh K, o
f c':"[ (E; ¥ , g O o o w“‘" 5 & .
Pawtuckel v g _'
T g UER SV ~at
2 ¢ 1 4 s -] qve < 7
¥ 1A Siater wé' 5 F
15| Memorial a L
7] g Park o °§ Ll
- < £ F Permyvie
rth Providence 8 @ § . o
» b3 - A i
Geneva c 3 f,-re 4&‘@‘»‘
Frust Hill -7, < Rumford 2 ey ¢ A Pet
S %“hsr ARV o ?& Rehaoboth =
|aville & ¢ .\ w e P County St
@ 5
44} East Piorgliler o e
Pl St 1 » 4 ¥ x
[Chalkstona A" 2 A ot e g Mer sy g & E &
An _s==—| = Providence i 3 @ £ g <
;“ & " ® kast Providence, i GasOniCHRY. & AR “c';lmst
2 &
rm“"ﬂ' B'wa“ ) L & Ny 5t ¢ 2z
(14 ‘\ oy e Lty T Wag., 2
b & f1) 4 TN, ¢ 1 2 3 4 5 Miles
)
o L B m e gl%ﬁ . NP laeal ™ 7 Ao TP e ' - ! |

Figure 1. Ten Mile River watershed.



Land Use and Historic Water Quality Issues

Land Use in the basin is shown in Figure 2. Land use in the Massachusetts portion of the
watershed is predominantly residential and forestland with some commercial uses.
Within the Rhode Island portion, land use is primarily high density residential and
commercial/industrial uses.

PLAINVILLE
MA -
J RI 3 >
CUMBERLAND i \} | MAMNSFIELD
¥ 3, Y A
- e g
. ‘I
== Stateline_Sk g 0 ’
- Agriculture i ) =
I commercial / Industrial .
B Forest/Brush e
[ Gravel Pit
f L . N
|| Parks / Recreation : -
[ | Residential (] ark |
- Transportation d ; Kond AR
- Water & X \ ATTLEBORO
[ | Wetiand . v |
= L
-l 1 ) -~ %
% L5
PAWTUCKET r £
Sal
F o
; REHOBOTH
&
PROVIDENCE & ol
£l v
L7
SEEKONK
5
E. PROVIDENCE 0 1 2 4 5 Miles
,-"'-—-\ d L 1 i 1 ]

Figure 2 Land Use in the Ten Mile River watershed.

10



Water quality problems in the Ten Mile River watershed date back at least to the early
twentieth century. During the period of colonial settlement and industrialization, the
river was used as a prime energy source for manufacturing industries. This resulted in
severe pollution in many parts of the river by the 1900's. Sewage treatment plants
constructed after the Clean Water Act of 1972 have helped clean the river to some extent.
Attleboro and North Attleboro comprise the urban core of the watershed that, at the turn
of the century, supported a diversified mix of industries led by jewelry, plating and
textiles. As a result of the increased levels of industrial use and residential development,
the Ten Mile River was grossly polluted by the mid 1900s.

The communities in the watershed have long been manufacturing centers, with many
industries which use water for process and for waste disposal. Because of the water-
oriented industry, the development of the basin has followed the course of the river.

Most of the population centers in the communities in the basin are located along the river.
As a result of this development, several types of wastes, including sewage, industrial
wastes, and urban runoff, are produced in concentrated areas of the river.

Water quality in the river has improved since the construction of two wastewater
treatment plants- North Attleboro WWTF and Attleboro WWTF. However, the nutrient
enrichment and elevated levels of metals in the water column and sediments continue to
impact the basin's biological communities and diminish its recreational potential. In
Massachusetts, The Ten Mile River and nearly all its tributaries are designated as Class B
waters (fishable, swimmable). Only the Four Mile Brook and the upper reach of the
Seven Mile River are designated as Class A "outstanding resource" waters (ORWs). The
entire Seven Mile River is listed on the state impaired waters list as not meeting surface
water quality standards. Also included on the list is the entire length of the Ten Mile
River, Speedway Brook, Dodgeville Pond, and four other ponds pending confirmation.
Overall, the watershed is largely urbanized and densely developed, however parts of the
upper Seven Mile, the Bungay and Chartley Brook sub-watersheds remain sparsely
developed and contain significant amounts of forest and open space.

Hydrology

The Ten Mile River’s headwaters begin in Plainville and the river flows south through many
impoundments before flowing into the Seekonk and Providence Rivers and ultimately
Narragansett Bay. The Ten Mile River has two major tributaries, the Sevenmile River and
the Bungay River. The Sevenmile River begins in North Attleborough, flows south through
Attleboro and joins the Ten Mile River in Seekonk. Unnamed tributaries to the Bungay
River originate in the Town of Foxborough and flow south into Greenwood Lake located in
Mansfield and North Attleborough. The Bungay River originates at the outlet of
Greenwood Lake and flows south to join the Ten Mile River in Attleboro.

The Ten Mile River picks up flow from two major tributaries, the Seven Mile River and
the Bungay River, both located in Attleboro. Flow is highly restricted, with various dams
creating a total of 15 impoundments. These impoundments comprise almost half the
length of the river. During periods of low flow, wastewater discharge flows can

11



significantly alter the flow rate and water quality of the Ten Mile River and its
impoundments.

The watershed contains 50 lakes and ponds, many of which are along the main channel of
the Ten Mile River. Twenty seven of the lakes in the basin have areas of 10 acres or
more. The principal aquifers in the Ten Mile River Basin are stratified-drift deposits in
valleys and lowlands. These aquifers are hydraulically connected to surface-water bodies
and underlie about one-half of the basin. Many dams were built along the river, and, for
much of its length, the river flows through impoundments or is confined by concrete or
masonry retaining walls (Simcox, 1992). The river altitude in the basin decreases mostly
at the dams

The US Geological Survey (USGS) operates a single gaging station (01109403) in the
Ten Mile River (http://waterdata.usgs.gov/nwis/uv?01109403). The gage is located
downstream of the Turner Reservoir and at the same location as station TM6 (Pawtucket
Avenue- East Providence, RI). The period of record is from October 1986 to the current
year. The calculated mean daily flow for the Ten Mile River at station 01109403 is 109
cfs and the 7Q10 flow is 19 cfs. Historical discharge, expressed as daily mean flow, is
presented in Figure 3.

USGS 01109403 TEN MILE R., PAWTUCKET AVE. AT E. PROVIDENCE, RI

2888.8

1888.8

188.8

18.8

DAILY Discharge, cubic feet per second

6.8
1988 1998 1992 1994 1996 1998 26880 2802 268684 2886 2008 2018

— Daily nean discharge === Period of approved data
— Estinmated daily mnean discharge = Period of proviszional data

Figure 3. Historical discharge at USGS gage 01109403 on the Ten Mile River.

12


http://waterdata.usgs.gov/nwis/uv?01109403

Wastewater Treatment Plants

Two wastewater treatment facilities, both located in Massachusetts, discharge directly to
the Ten Mile River. The North Attleborough Wastewater Treatment Facility (WWTF) is
located on Cedar Road in North Attleborough, Massachusetts. The facility collects and
treats an average of 3.1 million gallon per day of industrial and domestic wastewater
from the Town as well as the Town of Plainville. It has a permitted annual average
capacity of 4.61 mgd. Treatment facilities at the plant include screening, aerated grit
chambers, primary clarifiers, first-stage aeration tanks and clarifiers, second-stage
aeration tanks and clarifiers, gravity sand filters, chlorine contact tanks, dechlorination
facilities, and post aeration tanks. Sludge handling facilities include flotation thickeners
and centrifuges.

Flow to the facility includes wastewater from two influent sewers and septage. The
headwork's of the facility provides screening, grit removal, commutation and chemical
addition for phosphorous removal in the primary clarifiers. Two-stage mechanical
aeration provides for biological treatment of Biochemical Oxygen Demand (BOD) and
nitrogenous wastes. The gravity sand filters provide final polishing of the effluent.
Chlorine is injected into the effluent to destroy pathogens. The effluent is then de-
chlorinated to eliminate any chlorine by products that could have a toxic effect on
organisms that inhabit the river. The post aeration tank is provided to maintain adequate
dissolved oxygen levels in the effluent to support aquatic life in the river. Sludge
handling is accomplished by thickening the sludge in the thickeners to approximately 5%
solids and is then trucked off site for further treatment and disposal. Seasonal and annual
average maximum month data from 2004 through 2006 are summarized in Table 2.

The Attleboro Water Pollution Control Facility (WPCF) is located at 27 Pond Street
North in Attleboro, Massachusetts. The Attleboro WPCF discharges to the Ten Mile
River about 200 yards from the Rhode Island border. It has a permitted annual average
capacity of 8.6 mgd and serves the City of Attleboro with some septage collected from
portions of North Seekonk and Attleboro. Seasonal and annual average maximum month
data from 2004 through 2006 are summarized in Table 3.

13



Table 2. North Attleboro WWTF 2004-2006 monthly average discharge data.

NORTH ATTLEBOROUGH WWTF
North Attleborough, Massachusetts
Monthly Averages 2004-2006

GENERAL INFLUENT EFFLUENT
DATE INF pH BOD TS5 ™ NH2 Temp Do pH EOD Tss F.COLI NH2 ™
Month Year MGD mgL mgL mzL mgL DegC mgL mgTL mgzL #/ 100anl mgL
January 2004 4406516 7.06 101 118 17.6 144 112 7.0 6.02 10.75 3.06 2 5.735 i
February 2004 3514828 125 154 202 157 103 71 694 909 287 10 7.69 5.7
March 2004 3467968 7. 111 143 253 145 10.7 71 7.02 813 237 ] 8.40 3
Apnl 2004 6.5454 6.70 57 102 141 14 111 7.7 674 | 1550 19 1.03 6.30
May 2004 4187645 ¥ 136 143 10.7 139 78 6.83 2.08 1096 2.4 0.35 390
Jume 2004 3.1083 7.06 27 21.0 13.0 16.2 76 6.73 4.90 17 0.9 0.20 9.40
July 2004 2.797419 7.10 20 213 147 183 74 6.89 323 0.4 0.09 0.60
August 2004 3045120 7.04 167 243 13.7 19.0 7.1 6.94 3.80 3 0.02 10.10
September 2004 3.001067 710 162 241 143 190 73 6.94 3353 6.4 0.01 990
Oetober 2004 3122548 7.19 60 9.6 16.1 17.9 7.7 6.90 240 12 0.03 240
Naovember 2004 3.100233 7.16 144 129 226 140 157 7.9 6.82 204 22 0.23 7.50
December 2004 4601871 6.88 101 138 220 105 13.6 25 6.70 425 13.8 0.41 2.10
January 2005 5.539323 6.73 27 121 16.6 9.1 112 00 6.63 347 89 0.22 3
February 2005 4864107 94 21 26.2 10.6 107 21 6.64 4635 1158 0.23
March 2005 3.224968 78 16 5.2 103 10.1 26 6.67 10.55 97 0.50 6.90
Apnl 2005 54045 27 a4 82 88 114 20 6.63 5.60 6.8 0.23 5.70
May 2005 4350871 100 i3 13.0 83 33 79 6.64 4.08 104 0.07 6.10
Jume 2005 3.220467 118 136 216 11.7 73 6.73 347 1.24 1.1 0.21 7.80
July 2005 2.724516 137 172 20.3 146 69 6.88 3.88 218 0.8 0.12 9.8
August 2005 2.500419 167 199 203 16.3 7.1 6.95 219 0.85 25 0.01 6.1
September 2005 2.880 152 206 246 16.3 74 6.85 197 23 14 0.03 6.9
October 2005 5.922 103 130 36.2 105 22 30 5.61 169.3 0.16 6.8
November 2005 5138 12 135 10.1 98 25 204 0.27 13 0.05 7.8
December 2003 3.100 03 136 17.8 11.2 3 3.57 3.66 6.3 0.22 33
January 200 6.071 82 108 13.8 8.9 7.5 4.66 2.66 0.3 6.90
February 200 3.234 109 122 16.0 9.3 78 6.48 319 0.32 4.70
March 200 3.163 172 199 238 16.6 78 2.10 3.08 17 9.20
April 200 2.935 199 234 479 17 78 8.90 6.63 7. 0.99 430
May 200 4.938 119 142 316 11 21 333 270 0.9 0.23 12.40
Jime 200 6.894 68 93 13.9 15 73 1014 | 17.09 337 033 4.10
July 200 3.932 116 170 20.8 12.8 7.5 236 0.36 0.2 0.22 31
Angust 200 3.018 7.12 154 189 371 153 69 1.27 0.04 2.1 0.01 92
September 2006 3.126 69 206 28.6 16.0 7.6 142 091 6.0 0.14 100
October 200 3.548 43 72 20,0 16.0 82 096 0.33 8.8 0.05 14
November 200 6.070 99 19 26.0 101 78 1.18 043 0.3 0.13 89
December 200 4.019 3 42 20.7 136 20 1.59 0.13 0.3 1.38 6.6
Min. Month 259 37 a4 82 14 6.91 0.9 0.04 0.00 0.01
Seasonal Average 3.70 124 166 139 13.3 7.53 3.70 354 13.88 0.13
Average 4.20 118 152 114 12.5 7.76 5.12 4.03 18.00 0.91
Max. Month 6.20 199 234 47.9 17.1 9.09 1550 | 1040 410.00 2.40 1830

14



Table 3. Attleboro WWTF 2004-2006 monthly average discharge data.

ATTLEBORD WWTF
Aftleboro, Massachusetts
Monthly Averages 2004-2006

L EEAL IMFLUEMT EFFLLUENT
DATE MK rll Rk 155 SHE Tisir (L] [l Bl 5% F.OEL IR sElE Lis)
MuosTa WL | o] ML Il el L il Ll e e L Bl (il
Jaouesy LEREERE [k 3.4 0.4 b 3.1 1.2 13 [k 2340
Fabrary 748 | 184 | 17D | 182 5.4 10.4 | 73 14 1.3 1 1% 0.1 180
Slarch IEL | 130 | e 111 U2 b LU 1.2 [ (K] [ 224
April 7.3 [ 143 | 141 14.7 100 2.8 7.2 3.0 22 1 0.5 0.3 0.5
Sl ENECH ] (54 135 8.3 1 ) 1.3 i 42 [ 3
Tuza 7.5 [ 196 | 222 | 183 17.2 B.6 7.1 1.3 1.1 a 0.5 0.3
Judy A | IEL [ 23 | ol 134 5.l 2 L3 1.2 2 [l [
Angust 7.3 [ 191 | 1B6 | 232 21.1 19 7.1 1.6 1.7 1 1.5 0.6
Sapoambar T4 [ 230 | 196 | M2 21.1 B4 7.1 L7 2.5 1 1.E 02
Ciciobar T 1318 | 31 153 B3 ¥ 1.4 1.0 [£] 1.3 [:A] 333
Moeabar 7.5 ) 186 | X35 | 253 15.1 L] TX 1.5 1.4 :] 2.1 32.1
Clacacnbar F T8 | IEE | I10 1iE 170.0 3 1.8 1.1 | 1.1 [ 2.1
Tamuesy 73 [ 160 | 145 | 152 10,6 11.0 | 74 13 1.4 1 0.3 Q.0 17.5
Fabroary 118 |13 [ IT0 L] 4.3 X 14 1.1 [ 14 0.4 254
March 1.5 | 13% | 155 | 181 5.4 9.9 T3 32 13 3 4.0 L 243
April 7.3 [ 141 | 136 | 12T 111 8.7 73 13 1.7 1 0.0 0.2 130
Mary 70 | M [ 23] | 134 | 139 0.5 T3 21 1.3 [£] 1.1 0.1 4.1
Tuza 7.5 [ 210 | 232 | 173 178 .1 73 1.4 1.5 11 1.5 0.0 17.6
Judy d | 206 | V2 | J0E ] B.J 1 L3 1.3 1 4.1 0.1 3.1
Angust 74 | 276 | 273 4.3 233 B.] T4 1.7 1.E 1 14 0.1 16.4
sptambar 2 [211 [ 256 | 4 i ] B2 b I3 1.3 [] 1.6 (B} 316
Clctobar 74 [ 145 | 17D | 142 20,0 B.7 T4 1.6 2.3 - 0.0 0.1 2.0
Movezotar 3% | 155 | 168 1 §.3 4 LU 1.1 19 1.1 A1
Diagenbar 74 [ 150 | 124 | 173 139 106 | 73 15 1.6 543 110 0.0 170
Tamuasy T4 [ 123 | 112 | 147 133 &7 T4 p ] 1.3 15 1.5 0.1 14.5
Csbroary A [ 14 | 151 IEE 128 5.8 3 3.0 18 [ . 3.3 13
March T4 | 260 | 166 | 332 [ 133 8.7 T4 | 32 1.7 4 ] L3 169
Apnl b | 23 |2 | INd k1] 4.3 3 1.0 .3 ] 260 [ 113 200
Moy . 7.5 [ 2DE | 210 | 17 156.1 33 T4 1.5 30 57 1.0 0.0 17.3
Juzo Le4 R A [P 16, B3 4 4.5 4.3 45 1L 0.0 0.5
Tahy 3581 | 7.3 | 251 | 307 | 133 182 B.3 1.3 1.4 1.0 25 1.7 0.0 147
Angust 3041 | 7.3 | 308 | 401 | 200 217 78 7.2 11 1.4 10 0.3 0.0 4.0
Septamber | 2008 | 2374 | T4 | XM | 235 | 386 | 206 g3 13 18 1.4 13 1.4 o. 224